
Ref  No Numer katalogowy Description Qty
1 2602900032-0001 Bumper 1
2 360010003 Type 1 hexagon nut M8 4
3 360620008 Standard spring washer 8 4
4 3412100045-0001 Non standard flat washer 8*18*3 4
5 2401200052-0001 Engine support 1
6 360040015 Type 2 hexagon flange nut M10 2
7 360980049 Ordinary flat key 5*5*40 1
8 T010330199 WM170F/P-2 agricultural machinery engine 1
9 360220043 Hexagon flange bolt small series M8*40 4

10 360250115 Hexagon head bolt full thread M10*100 1
11 360260090 Hexagon head bolt M10*70 1
12 360220039 Hexagon flange bolt small series M8*16 2
13 2426200001-0001 Rubber plug 2



Ref  No Numer katalogowy Description Qty
1 2411700005-0001 Belt guard bracket 1
2 360220039 Hexagon flange bolt small series M8*16 6
3 2113000004-0001 Belt pressure bar 2
4 360660010 Flat washer grade A_8 2
5 2106600041-0001 Driving pulley 1
6 2123600002-0001 Agricultural machinery V-belt 2
7 360590002 Extra large washer grade C 8 1
8 360220040 Hexagon flange bolt small series M8*20 2
9 2601500031-0003 Belt guard 1

10 360300005 Hexagon flange bolts, enlarged series, grade B_ 
M6*12 3

11 2109600001-0001 Cover plate of driven wheel 1
12 2109200024-0001 Driven pulley_ Φ120 1

13 360300007 Hexagon flange bolts, enlarged series, grade B M6*16 1

14 360640008 Large washer A 6 1
15 2113000010-0001 Belt pressure bar 1
16 2110300003-0001 Tensioning wheel assembly 1
17 3404500003-0001 Tension wheel return torsion spring 1



Ref  No Numer katalogowy Description Qty
1 361020029 Pin shaft 8 × 43 4
2 2804200001-0001 Wheel shaft tube 2
3 2803200109-0001 Walking wheel assembly 2
4  3402200004-0002 Circlip B 4



Ref  No Numer katalogowy Description Qty
1  3402200004-0002 Circlip B 2
2 2701800017-0001 Iron wheel_ right 1
3 361020029 Pin shaft 8×43 2
4 2701800016-0001 Iron wheel_ left 1



Ref  No Numer katalogowy Description Qty
1 360010008 Type 1 hexagon nut_ M10 18
2 360620015 Standard spring washer_10 18
3 2700200007-0001 Rotary blade_ right 9
4 2708000008-0003 Auxiliary knife barrel 2

5 360300112
Hexagon flange bolts, enlarged series, grade B_ 

M8*45 2
6 360250034 Hexagon head bolt full thread_ M10*25 18
7 2700200006-0001 Rotary blade_ Left 9
8  3402200004-0002 Circlip B 2
9 2706600023-0003 Main knife barrel 2

10 361020029 Pin shaft 8 × 43 2
11 360010003 Type 1 hexagon nut_ M8 2
12 360620008 Standard spring washer 8 2



Ref  No Numer katalogowy Description Qty
1 2707700002-0002 Cutting barrel with five  grooves_ right 1
2 2712000002-0002 Hard slotting blade_ right 5
3 2707700001-0002 Cutting barrel with five grooves_ left 1
4 360250034 Hexagon head bolt full thread  M10*25 10
5 2712000001-0002 Hard slotting blade_ left 5
6 360620015 Standard spring washer_10 10
7 360010008 Type 1 hexagon nut M10 10
8 361020069 Pin shaft 8*55 2
9  3402200004-0002 Circlip B 2



Ref  No Numer katalogowy Description Qty
1 360040009 Type 2 hexagon flange nut M8 22
2 360220067 Hexagon flange bolt small series M8*35 2
3 2425300043-0001 Trailer 1
4 2804800001-0001 Rear wheel 1
5 3410800039-0001 Bushing_ ￠13*18*48 1
6 360260083 Hexagon head bolt_ M12*80 1
7 361020071 Pin shaft_ 8*30 1
8 2401300017-0001 Resistance arm 1

9 360120005 Type 1 non metallic insert hexagon LOCK NUT M6 16

10 2601600081-0003 Fender_ Left 1
11 2604600001-0003 Auxiliary fender_ Left 1
12 360220039 Hexagon flange bolt small series M8*16 22
13 2605000003-0003 Side fender_ Left 1
14 360120009 Type 1 non metallic insert hexagon lock nut_ M8 2
15 2408700002-0001 Fender angle adjustment block 2
16 2602700005-0003 Inner fender 1



Ref  No Numer katalogowy Description Qty
17 360640005 Large washer grade A-8 1
18 3013700001-0001 Chain box locking handle 1
19 2607300001-0003 Auxiliary scraper_ Left 1
20 3402200005-0001 Circlip F 2
21 2610200001-0003 Middle scraper 1
22 2607300002-0003 Auxiliary scraper_ right 1
23 3409300002-0001 Hinge 4

24 360300005 Hexagon flange bolts, enlarged series, grade B_ 
M6*12 16

25 2605000004-0003 Side fender_ right 1
26 2604600002-0003 Auxiliary fender_ right 1
27 2601600043-0003 Fender_ right 1
28 3402200004-0002 Circlip B 1
29 360120015 Type 1 non metallic insert hexagon lock nut_ M12 1



Ref  No Numer katalogowy Description Qty
1 361020003 Pin shaft 5*25 4
2 3002600002-0001 Shift lever 1
3 3402200003-0001 Circlip A 4
4 3015600024-0001 Shift lever 1
5 360220039 Hexagon flange bolt small series M8*16 2
6 3005100003-0001 Armrest height adjusting cable 1
7 2407900008-0001 Gear indicator frame 1
8 2401400027-0001 Armrest 1
9 360040009 Type 2 hexagon flange nut M8 6

10 360220040 Hexagon flange bolt small series M8*20 10
11 360260103 Hexagon head bolt M12*150 1
12 2605100009-0001 Fender front bracket 1
13 2604900004-0001 Front fender 2
14 2409100003-0002 Rotating seat 1
15 2445100001-0001 Steering locating pin 2
16 3406100003-0001 Adjustable pressure spring 2
17 3005000004-0001 Armrest left and right adjusting cables 1
18 360250069 Hexagon head bolt full thread_ M10*30 4
19 2402300067-0001 Armrest 1
20 3404600004-0001 Tension wheel spring 1
21 2400600001-0001 Self locking hoop Φ25 2
22 2210900007-0001 flameout swith 1
23 361020029 Pin shaft 8×43 2
24 3009200035-0001 Clutch cable 1
25 3014300001-0001 Clutch handle 1
26 3402200005-0001 Circlip F 3



Ref  No Numer katalogowy Description Qty
27 2113100005-0001 Non standard pin shaft 7*24 2
28 2113100009-0001 Non standard pin shaft 10*24 2
29 1815700001-0001 Throttle switch 1
30 3000200004-0001 Throttle cable 1
31 3010700001-0001 Reverse clutch handle 2
32 360560021 Split pin 1.6*20 4
33 2605400010-0002 Armrest cover plate 1
34 360220079 Hexagon flange bolt small series_ M6*12 4
35 360620015 Standard spring washer_ 10 4
36 2138300001-0002 Press plate of rotating seat 1
37 360120015 Type 1 non metallic insert hexagon lock nut M12 1


	Arkusz1

